o

950 SUPERMOTO R 2008 <2008><EU><9803H1>
WIRING HARNESS

N ® , |
iy
@ O 00WOOOM® _
G
E.C ) e ‘3’" @ & N
® = 1 ® @ 2J
ST ﬁ.& 1) & "__"
= Wy &
" W
Voo B0 Yy \
4l 1T f &
]
= _
h AT
a :’:',, - % .:; (|
ey
¥ ) [:3
| Gy L
P X i)
Ty )
{ — 7
{ . B
: IS0
& W .
| RCF 4] -
& Ly
P> =
\
® v @
{1 =
o
“‘*’L/ £ «
‘Tf\::,&’i 3
Pos Part Number Description Additional Text Quantity
1* 62511075100 MAIN WIRING HARNESS 950 SM 07 1.00
2 58611083000 SUPPORT BRACKET L/S 05 1.00
3 58611183000 SUPPORT BRACKET R/S 05 1.00
4 49007439000 CLAMP RSGU 15/12 1.00
5 0912050103 AH SCREW DIN0912-M 5X10 1.00
6 0016050121 SCREW FOR PLASTIC 50X12 BLACK 8.00
7 61011075020 DUMMY PLUG ALARM SYSTEM 05 1.00
8 62511057050 BRACKET RELAY 05 1.00
9 58011109110 Plug-in fuse, big 10A 0.00
9 58011109115 FUSE 15 A 0.00
10 58411057000 STARTER RELAY '96 3.00
11 58411096100 DIODE S3H-15 97 4.00
14 54603048200 RANGE CHANGE METAL NUT M5 2.00

5920



15* 0025050126 HH collar screw M5x12 TX30 2.00
18 44611207200 FLASHER UNIT 97 1.00
19 58511075510 FUSE-BOX COVER 1.00
20 62511060000 DC HORN 05 1.00
21* 0024060106 HH COLLAR SCREW M6X10 TX30 1.00
22 60011092000 OIL-PRESSURE SWITCH CABLE 03 1.00
23 60011093045 RUBBER CABLE TIE 45MM 03 0.00
23 60011093075 RUBBER CABLE TIE 75MM 03 0.00
24 44011076200 CABLE TIE 200/3,6MM BLACK 0.00
24 44011076100 CABLE TIE 100/2,5MM BLACK 0.00

* = New part




